
 

 

 

 

 

OTSEGO DRINKING WATER  

SYSTEM MASTER PLAN 

 
February 2020 

 



 

 

 

    PROFESSIONAL CERTIFICATION 

DRINKING WATER SYSTEM MASTER PLAN 

FOR 

 

 

 

I hereby certify that this report was prepared by me or under my direct 

supervision and that I am a duly Registered Professional Engineer under the laws 

of the State of Minnesota. 

 

Name:                                                                                                      ________________________  

Date: _________________________________________  Registration Number: ________________________  

 

Prepared By: 

Advanced Engineering and Environmental Services, Inc. 

Water Tower Place Business Center 
[...]
Cosmetic objectives address effects that do not damage the body, but typically produce undesirable 
visual effects, such as skin and tooth discoloration.  These objectives include controlling silver 
concentrations and controlling the fluoride residual in the distribution system.

The ingestion of silver greater than the non-enforceable secondary maximum contaminate level 
(SMCL) of 0.10 mg/L relates to skin discoloration. 

In August 2015, the US Department of Health and Human Services released a new optimum 
fluoride concentration of 0.7 mg/L. Previous recommendations were for a range of concentration 
of fluoride between 0.7 and 1.2 mg/L to reduce cavity formation without producing significant 
fluorosis (enamel mottling) of the teeth.  The US EPA SMCL for fluoride is 2.0 mg/L and the 
regulated MCL is 4.0 mg/L.  Above 2.0 mg/L, fluorosis becomes more prominent.  Minnesota 
State Statutes indicate a required fluoride concentration between 0.9 and 1.2 mg/L.  

The City of Otsego adds fluoride by dosing fluorosilicic acid in their existing pump houses.  From 
the most recent data, fluoride concentrations in the distribution system range from 0.51 mg/L to 
0.93 mg/L. The City’s MDH official approved this reduction below the Minnesota State Statute.  

2.2.2 Technical Effects

Adverse technical effects can cause damage to downstream water equipment processes and can 
sometimes reduce the effectiveness of treatment for other contaminants.  In addition, technical 
effects can cause damage in the distribution system components and fixtures in homes.  These 
adverse technical effects include corrosivity and scaling.



Regulatory Review
City of Otsego, MN P05409-2015-007

By-products formed by corrosion of piping and plumbing have health, aesthetic and economic 
implications.  The SMCL for corrosivity is non-corrosive water.  Water pH and the distribution of 
carbonate species (carbonic acid, bicarbonate and carbonate) directly affect corrosion of metal 
components.  Lower pH water tends to be more corrosive, so pH is evaluated a surrogate indicator 
of corrosivity.

The pH of the well water for the Otsego water supply typically ranges between 7.3 and 7.8.  The 
pH is consistently within the established SMCL pH range of 6.5 to 8.5. 

2.3 OTHER WATER QUALITY STANDARDS

2.3.1 Hardness 

Water suppliers classify the hardness of a water as soft (below 60 mg/L as CaCO3), medium hard 
(60 to 120 mg/L as CaCO3), hard (120 to 180 mg/L as CaCO3), very hard (180 to 350 mg/L as 
CaCO3) and brackish (above 350 mg/L as CaCO3).5  Although higher values of hardness are not 
dangerous, public acceptance typically requires a water supply below 150 mg/L as CaCO3.  Hard 
water also tends to stain bathroom fixtures and leave scale in water heaters.  Agencies recommend 
that suppliers of potable water maintain total hardness levels below 120 mg/L as CaCO3, when 
economically feasible.  

The hardness of the Otsego water supply is typically in the range of 186 mg/L to 239 mg/L for the 
East side and 270 mg/L to 310 mg/L on the West side.  The water supply falls into the categories 
of “very hard”.  Removal of hardness (“softening”) can be an expensive treatment process.  Home 
water softeners allow system customers to address hardness on an individual basis, as they feel 
appropriate. However, in-home water softeners have increased the chloride levels to the City’s 
wastewater treatment facilities (WWTFs), causing them to struggle to reach their discharge permit 
for the anticipated future chloride limits, particularly for the West WWTF where the receiving 
stream does not offer dilution. Therefore, softening, or other methods of removing hardness, will 
be considered for future system improvements could be considered, if found to be economically 
viable. Also note that total dissolved solids (TDS) limit for the East WWTF could be near the in-
stream limit for the Crow River without future TDS reductions in the effluent as the City grows at 
or near buildout capacity. The TDS concentrations are related to chloride and hardness as home 
water softeners are a contributor to increased TDS.

2.3.2 Sodium

Although not a primary drinking water standard, the World Health Organization (WHO) 
recommends a maximum concentration standard of 200 mg/L for sodium.  The WHO established 
this guideline for people on a restricted sodium diet. From the most recent City data, sodium 
concentrations were reported in a range of 3.9 mg/L to 4.3 mg/L. Otsego’s concentration are well 
below the WHO recommended concentration for sodium.



Regulatory Review
City of Otsego, MN P05409-2015-007

2.4 REFERENCES

1 Great Lakes Upper Mississippi River Board of State Public Health & Environmental 
Managers, Recommended Standards for Water Works, Health Educational Services, 
Albany, NY, 2012 Edition.

2 Leland, David E., “Implementation Status of Oregon’s Safe Drinking Water Act”, Journal 
of the American Water Works Association, February 1993.

3 Pontius, Frederick W., and Warburton, Albert E., “Inside S. 1316”, Journal of the American 
Water Works Association, March 1996.

4 Pontius, Frederick W., SDWA Advisor, 1997.

5 Lindeburg, PE, Michael R., Civil Engineering Reference Manual for the PE Exam, Eighth 
Edition, 2001, p. 25-3.

3 TREATMENT TARGET GOALS

Beyond continued compliance with all primary drinking water regulations, the City of Otsego, 
together with AE2S, established additional treatment target goals for the future of the City’s 
system. The treatment target goals implement treatment for iron and manganese (color) removal, 
radium removal, promote compliance with D/DBP regulations, and enhance the stability of the 
residual disinfectant in the finished water supply.  

The Project Team determined the following treatment target goals to be primary goals for the 
Drinking Water Master Supply Plan.  In addition to identifying the treatment target goals, the 
Project Team also developed recommended measurement criteria for each goal.

3.1 IRON AND MANGANESE REMOVAL

Mitigation of the aesthetic effects of iron and manganese from the finished water supply is one of 
the primary objectives of additional water treatment.  
Recommended Measurement Criteria: 

 Consistently achieve iron and manganese concentrations less than half of the established 
SMCL. 

SMCL Regulation
(mg/L)

Treatment Goal
(mg/L)

Iron 0.30 0.15

Manganese  0.05 0.025



Regulatory Review
City of Otsego, MN P05409-2015-007

3.2 RADIUM REMOVAL

Mitigation of adverse health effects associated with exposure of water system customers to 
radionuclides is another primary objective of the Drinking Water Master Plan. The City’s goals 
are to consistently achieve combined radium (Radium-226 and Radium-228) and gross alpha 
emitters concentrations less than half of the established MCL. 

MCL Regulation
(pCi/L)

Treatment Goal
(mg/L)

Combined Radium 5 2.5

Gross Alpha Emitters 15 7.5

3.3 FINISHED WATER STABILITY - DISINFECTION

Maintaining a disinfection strategy and ensuring a biologically stable distribution system water 
quality is another primary objective for future facilities. 
Recommended Measurement Criteria: 

 Consistently provide a total chlorine residual of 1.5 mg/L to 2.0 mg/L in the finished water 
leaving the WTP;

 Consistently meet the established chloramine MRDL of 4.0 mg/L;

 Consistently provide stable total chlorine residuals in the City’s distribution system; and

 No nitrification in the City’s distribution system.

3.4 RADON

Although radon is not a regulated contaminant, raw water radium levels prompted conversations 
related to mitigation of radon in future WTP facilities, as needed.  Facilities will include ventilation 
and radon monitors to ensure the safety of the operational staff.
Recommended Measurement Criteria:

 Consistently monitor the air quality of the facility and alert the proper City staff if radon 
levels are above 2.0 pCi/L.

If the radon is above the recommended criteria, the City can install additional radon mitigation 
measures. 





Reasonable Treatment Alternatives Screening
City of Otsego, MN P05409-2015-007

Technical Memorandum: Reasonable Treatment Alternatives 
Screening

Otsego Drinking Water System Master Plan 

To: Kurt Neidermeier
Utility Manager
City of Otsego 

From: Nancy Zeigler, PE
Scott Schaefer, PE
AE2S

Date: July 29, 2019

Project No: P05409-2015-007

1 SUMMARY

Based on the review of raw water quality and desired treated water quality, the City will 
accomplish the following treatment objectives in the water treatment process:

 Iron and manganese removal

 Total hardness removal

 Radium removal

 Fluoridation

 Disinfection and maintaining a disinfectant residual in the distribution system
AE2S evaluated several alternative technologies to accomplish these treatment objectives for the 
2019 Drinking Water Master Plan.   



Reasonable Treatment Alternatives Screening
City of Otsego, MN P05409-2015-007

2 TREATMENT OPTIONS

2.1 FILTRATION: 

Water treatment facilities typically use filtration as a polishing step for the removal of suspended 
solids and particles from water.  For ground water sources, oxidation of iron and manganese, 
coagulation, and lime softening often precedes filtration.  Excluding membrane filtration 
technology, there are four general classes of filters including rapid rate gravity filters, rapid rate 
pressure filters, diatomaceous earth filters, and slow sand filters.  Based on industry trends, 
treatment facility footprint considerations, and operator convenience, the Project Team deemed 
gravity filters and pressure filters most appropriate in the treatment concepts developed for this 
report.

2.1.1 Pressure vs. Gravity Filtration

The differences between gravity and pressure filtration plants are summarized below. Each type is 
discussed in detail in the following sections.

2.1.2 Gravity Filtration

The use of a rapid rate gravity filter shall generally require pretreatment according to Ten States 
Standards Section 4.3.1.1, except that Section 4.8.1.2 allows for iron and manganese filtration after 
detention without sedimentation.  Consider sedimentation if iron and manganese concentrations 
are so high as to cause an overload of iron and manganese solids on the filter.  Determine the rate 
of filtration based on the raw water quality, the level of pretreatment, filter media, water quality 
control parameters, and competency of the operating personnel.  The recommended maximum 
filter loading rate for a manganese dioxide coated rapid rate gravity filter under normal operating 
conditions and acceptable pretreatment is 3.0 gpm/ft² according to Ten States Standards Section 
4.8.3.d.



Reasonable Treatment Alternatives Screening
City of Otsego, MN P05409-2015-007

According to Ten States Standards, facilities must provide a minimum of two (2) filter units.  When 
providing only two (2) units, each filter shall be capable of handling the plant design capacity at 
normal and projected maximum daily demands at the approved filtration rate.  When providing 
multiple filters, the remaining filters shall be capable of handling the plant design capacity at 
projected maximum daily demands at the approved filtration rate when the largest filter is off line.

Design the filter structure to include the following: 

1. A minimum filter box depth of 8½ feet;
2. A minimum water depth of three (3) feet over the surface of the filter media;
3. A trapped effluent preventing backflow of air and airlocking of the media; 
4. An overflow to prevent flooding; 
5. Cleanouts; and,
6. A washwater drain having a capacity capable of handling the maximum backwash flow.  

Also, consider all applicable safety precautions.  The bottoms of the washwater collection troughs 
shall be above the expanded filter media level during backwashing, and the top level of each trough 
shall be at the same common elevation.  Provide a minimum of two (2) inches of freeboard in the 
washwater troughs at the maximum backwash rate.  The washwater troughs shall be equally spaced 
throughout the filter area, and the troughs shall be spaced to provide a maximum horizontal travel 
distance for the backwashed solids of three (3) feet.

The filter media shall be clean silica sand or other natural or synthetic media.  

The media shall possess the following characteristics:  

1. A total depth of not less than 24 inches and generally not more than 30 inches; 
2. A uniformity coefficient of the smallest size medium no greater than 1.65; and 
3. A minimum of 12 inches of media with an effective size no greater than 0.45 mm to 0.55 

mm and with a specific gravity greater than other filtering material within the filter.  
Types of filter media include anthracite, sand, granular activated carbon, gravel, or other 
acceptable media.  

Ten States Standards Section 4.3.1.7 also does not recommend porous plate bottoms (underdrains) 
where they may clog by iron and manganese.  Gravel support should comply with Ten States 
Standards Section 4.3.1.6.e.2 graduation requirements.

Provide the following appurtenances with every filter:  1) influent and effluent sampling taps, 2) a 
head loss gauge, and 3) a flow meter.  Make provisions to allow sampling and head loss 
measurement at several filter interior locations via wall sleeves in the filter box.

Normal backwashing of a rapid gravity filter occurs at a minimum rate of 15 gpm/ft².  Ten States 
Standards recommends designing systems to be capable of a rate of 20 gpm/ft² or the rate required 



Reasonable Treatment Alternatives Screening
City of Otsego, MN P05409-2015-007

to achieve 50 percent expansion of the filter bed.  However, for greensand media and manganese-
coated media, Ten States Standards requires normal wash rates of 8 to 10 gpm/ ft² and 15 to 20 
gpm/ ft², respectively.  The Ten States Standards require air washing capability of 3 to 5 cfm/ ft² 
suitable for iron and manganese filtration plants and meeting the requirements of Section 4.3.1.9.  
When backwashing simultaneously with air wash, Ten States Standards state that wash water flows 
should not exceed 8 gpm/ ft² unless operating experience demonstrates a need for higher flows and 
media loss is not problematic.

A rate of flow indicator, preferably fitted with a totalizer, shall be located in a place where the 
operator can easily read the flow along the main washwater line.  Ten States Standards requires 
redundancy of the backwash pumps, unless an alternate source is available.  The backwash shall 
last at least 15 minutes per filter at the design backwash rate.

Section 9.5 of Ten States Standards outlines the design requirements of filter backwash waste from 
iron and manganese filtration plants.  It allows sand filter beds (Section 9.5.1), lagoons (Section 
9.5.2), and sanitary sewer discharge (Section 9.5.3).  Recycle of supernatant or filtrate from “red 
water” waste treatment facilities is not allowed except as approved by the reviewing authority.  

Figure 2.1 illustrates the general plan view arrangement of a gravity filter.



Reasonable Treatment Alternatives Screening
City of Otsego, MN P05409-2015-007

2.1.3 Pressure Filtration

Ten States Standards recommends that the rate of filtration within pressure filters not exceed 4.0 
gpm/ ft²; and often iron and manganese WTPs reduce this value to 2.0 to 2.2 gpm/ ft² to maintain 
consistent finished water quality.  Additionally, Ten States Standards recommends the design of 
pressure filters include the following components:  

1. Loss of head gauges on the inlet and outlet pipes for each battery of filters; 
2. A flow meter for each filtering unit; 
3. A minimum side wall height of five feet; 
4. The top of the backwash water collection troughs to be at least 18 inches above the 

surface of the media; 
5. The underdrain system to efficiently collect the filtered water and to uniformly 

distribute the backwash water at a rate not less than 15 gpm/ ft² of filter area;

Figure 2.1  Typical Gravity Filter - Plan View